SMART ROBOT
PROGRAMMING LEARNING




e BHTH
TESAEE
EEFHRITRER

http://www.zhiyi.ltd/xiazai/ZYC0076.rar

ER BRADXHE, FURENKE, RETHR!

Note: Here is the Chinese tutorial, if you need to download the
English tutorial, please download the English tutorial next to it!

Download Instructions

Select "ZYC0076-EN"

Scan the QR code and go E
to our Dropbox to select and
download the desired tutorial. E -

e robot@zhiyi.ltd

If you have more questions,
please feel free to contact us via email!



a3 /Product Parts

-

M1.6*10E kiR %*4

(M1.6*10 round head screws*4)

~

A 4
M2I2F*6
(M2 nuts*6)
_

M3*105Li84*4
(M3*10 flat head screws*4)

\_

~

A %4

M1.6428*4
(M1.6 nuts*4)

M2.5*20[E kIR *4
(M2.5*20 round head screws*4)
e |

M3*16[E kiR *2
(M3*16 round head screws*2)

~

—
M2*10[E kR4 *6
(M2*10 round head screws*6)

M3*8[EIsLiR%*28
(M3*8 round head screws*28)
e——

M3*30[E skig#*8
(M3*30 round head screws*8)

J

a3 /Product Parts

S

\ 54

M3iRE*16
(M3 nuts*16)

54
(Motor bracket*4)
-—

4P-1PiEREL 20cm
(4P-1P connection cable 20cm)

%

=
M3*15§F4*4
(M3*15 copper pillar*4)
— en——
1247]

(Phillips scréTNdriver)

e ———

4PIEREL 20cm
(4P connection cable 20cm)

\

M3*40§FHE*6
(M3*40 copper pillar*6)

—FIR#47]
(Slotted screwdriver)

5PiEEZ 20cm
(5P connection cable 20cm)

A




a3 /Product Parts

ESP32¥ BiR
(ESP32 Expansion Board)

E !
18

(Servo)

\_

g

¥ RIR
(Expansion Board)

BRI
(Ultrasound Module)

o
w« 4

B4
(Motor*4)

~

ESP32-CAMIR
(ESP32-CAM Board)

FE R
(Tracking Module)

:: Rk
(Battery Box)

J

a3 /Product Parts

-

&5

T 5 TR
(Acrylic top plate)

ey

W SER
(Acrylic base plate)

ESP32¥ BAR 252
(ESP32 Expansion board bracket)

RN
[}
'®)

RFHIBHAR 4
(Wheel & coupling*4)

*

&
(Winding tube*2)

=

=

B RS R R
(Ultrasonic module bracket)

/

1!

Type-C USB%
(Type-C USB Cable)




RRIFBIER
of the tracking module)

\

(Installation

-

—
@ M3*16[ELIRL*2
(M3*16 round head screws*2)
o

@ M312F*4
(M3 nuts*4)

@ 5PIEEEZ 20cm
(5P connection cable 20cm)

© SRR
(Tracking Module)

@ WRER
(Acrylic base plate)

REEHFE
Installation of motor brackets

4 )

fom—

@ M3*8[ELiRL*8
(M3*8 round head screws*8)

Q BHZER 4
(Motor bracket*4)

i
I
1
1

1
1
'
'
'
h

REERR, BITEREEELRRIEL,
FHESPERAREIIRR L,
ER: BRAERZ BFEENAE MRS,

Secure the tracking module to the acrylic base plate
as shown in the picture and plug the 5P connection

cable into the tracking module.

Note: Two additional nuts are required between

the module and the base plate.

BRRERAT, BENZREEELRIRE L.

Attach the motor bracket to the acrylic base plate

as shown in the pictures.

1 Ca—



ZREBH
(Installing the motor)

4 N

—————
® M3*30[E L #8448
(M3*30 round head screws*8)

@ M358
(M3 nuts*8)

)
w 4

[©F::Fi /K
(Motor*4)

- J

REFE _
(Installation of the copper pillar)

4 N

—

@ M3*8[ELiRL*6
(M3*8 round head screws*6)

[ ————
@ M3*40$@H*6
(M3*40 copper pillar*6)

REBEFFR, B4 BNEEEENIEEL.
ER ANENEOREABEEAS.

Secure the 4 motors to the motor bracket

as shown in the pictures.

Note: The side of the 4 motors with the bumps
faces outward.

. - — — —s—

1
1
1
1
'
1
'
1
1
1
1
1
1
1
'
I

REBERFR, BREEEEERARERLE,
Attach the copper pillar to the acrylic base plate
as shown in the picture.

2 —



gk

£
(Installation of wheels)

\

@ L FHEE4
(Wheel & coupling*4)

—_—

@ M2.5*20E kiR *4
(M2.5*20 round head screws*4)

- J

.--Atggm
(Installing the servo)

4 N

_—
@ M2*10[E SLIg#*2
(M2*10 round head screws*2)

@ M2425*2
(M2 nuts*2)

|

O et
(Servo)

@ W ATUR
(Acrylic top plate)

o

REERT, SRREREERN L, BELF
B EFEBkHER L.

Ei|

AR FHIER.

Secure the coupling to the motor as shown in the
picture, then secure the wheel to the coupling.
Note the wheel placement.

L

h
'
'
\
'

X—HEREHL
This side faces up

RRERFR, BRAEEETRATIRN TS .

AR RN TR IERE,

Attach the servo to the underside of the acrylic top
plate as shown in the pictures.

Note the front and back of the acrylic top plate.



TR
(Install the copper pillar)

4 N

(—
® M3*8EsLiRL*4
(M3*8 round head screws*4)

@ M3*153@4E*4
(M3*15 copper pillar*4)

RRFRRAY BIR
(Install the development
board & expansion board)

|

® M3*8[EsLiRL*4
(M3*8 round head screws*4)

[OFiN:27
(Expansion Board)

S A

“

- — ]

i
'
'
1
1
|
]
0
0
0
0
0
]

REBE KR, BREERERRATRLE,
Secure the copper pillar to the acrylic top plate
as shown in the picture.

RRERAT, SRARREEEREL, BEYRIR
BEFRRLE,

AR AELIRFHSIMIERE.

Secure the development board to the copper pillar
as shown in the picture, and then plug the expansion
board into the development board.

Note: Don't plug the board's pins in the wrong way.

4 —



REBHBS
(Installing the Battery Box)

4 N

_
@ M3*10F L1844
(M3*10 flat head screws*4)
Q

Q@ M3i28*4
(M3 nuts*4)

(O)::Fik-y
(Battery Box)

HRBERERT RMRENE
(Assembling the ultrasonic
module bracket and servo arm)

4 N

4

(e

@ FeH B RIRLIRE"
(Tip screws that come with the servo*2)

[.....o .3

@ femB*
(Servo arm*1)

=

O BERERTR
(Ultrasonic module bracket)

J

E%#ﬂ%*&ﬁlﬁli&ﬂﬁmﬁﬁt RN ERMBAIER
HBABBEP, wFE%IEZﬁ%ﬁE#&ﬁL

/Ea @F‘uuW@aEﬂ FE&2793.7V 186508t

First, fix the battery box on the acrylic top plate, then

align the positive and negative terminals of batteries

and put them into the battery box, and finally plug

the power cord into the development board.

Note: The product does not include batteries, you are

advised to prepare two 3.7V 18650 batteries yourself.

REBERFR, SEERERIEEEERNE L.
Attach the ultrasonic module bracket to the servo
arm as shown in the picture.

5 —



RIESP32Y RIRZ 2
(Installation of ESP32
expansion board bracket)

4 N

—_—

® M2*10[E SLIg£*2
(M2*10 round head screws*2)

O

@ M24g&*2
(M2 nuts*2)

@ ESP32¥ BiR X
(ESP32 Expansion board bracket)

- J

REBERIER
(Installation of ultrasonic module)

4 N

-

@ M1.6*10ELiR%*4
(M1.6*10 round head screws*4)

~

A %4

@ M1.6128*4
(M1.6 nuts*4)

® BERIER
(Ultrasonic module)

REBE KRR, BESP32T BB E
EBRERRRTRE,

Attach the ESP32 expansion board bracket to the
ultrasonic module bracket as shown in the picture.

BB R E R R R L,
Secure the ultrasonic module to
the ultrasonic module bracket.



A 3EPS32-CAMAIESP32¥ BAR
(Assembling the EPS32-CAM
and ESP32 Expansion Boards)

4 N

_—
@ M2*10[E SLIg#*2
(M2*10 round head screws*2)
o
@ M2gE*2
(M2 nuts*2)

=

(3 ESP32-CAMIR
(ESP32-CAM Board)

BRBEFFR, 5GESP2Y BIREEESSR L, B
ESP32-CAMIETEESP32# BIR £ .

Secure the ESP32 expansion board to the bracket
as shown in the picture, then plug the ESP32-CAM
@ ESP32¥ IR into the ESP32 expansion board.

k (ESP32 Expansion Board) j

R !
(Installation head) |

4 N

B
@ feH B HEELIRL
(Round head screws
that come with the servo*1)

RIBEFFTR, $LEEBERNL.
Secure the head of the car to the servo as shown

k / in the pictures.

— 7 —



HEEHE
(Assemble the whole car)

4 N

|

@ M3*8[EsLiR%*6
(M3*8 round head screws*6)

BRRERFR, SEEPNAFITRNTUIRNEL,
REBEIRATUREEERE L
As shown in the picture, first pass the bottom wire
through the round hole in the acrylic top plate,
\ j then secure the acrylic top plate to the copper pillar.

7

ERELNEE
Note the orientation
of the front of the car.




/

GND — GND
ECHO— D13
TRIG — D12

Vo — vcc

- J

(D9) GND —
(D9) VCC ——
(D9)I0 —

UOR — TX
UoT — RX
GND — GND
5V — VvCC




A /Assembly completed

[ FmEABY

T{FEE: 5v

WMABE: 7-9V
SAWHER: 2A

BAIEE: 25W (T=75°C)
B4R 5v 200rpm /min
BERRNAE: <15E
BEERMIEE: 2cm~400cm
FHLBIRIEE: 10~50%
fRARRBHEEE: 0~180°

Basic Product Parameters

Working voltage: 5v

Input voltage: 7-9V

Maximum output current: 2A

Maximum power consumption: 25W (T=75°C)
Motor speed: 5v 200rpm /min

Ultrasonic sensing angle: < 15 degrees
Ultrasonic detection distance: 2cm~400cm
Control range of cell phone: 10~50 meters
\ Servo angle range: 0~180°




This device complies with Part 15 of the FCC Rules. Operation is subject to the following two conditions: (1) this device may not

cause harmful interference, and (2) this device must accept any interference received, including interference that may cause
undesired operation

NOTE: This equipment has been tested and found to comply with the limits for a Class B digital device, pursuant to Part 15 of
the FCC Rules. These limits are designed to provide reasonable protection against harmful interference in a residential
installation. This equipment generates, uses and can radiate radio frequency energy and, if not installed and used in accordance
with the instructions, may cause harmful interference to radio communications. However, there is no guarantee that
interference will not occur in a particular installation.

If this equipment does cause harmful interference to radio or television reception, which can be determined by turning the
equipment off and on, the user is encouraged to try to correct the interference by one or more of the following measures:

-- Reorient or relocate the receiving antenna.

-- Increase the separation between the equipment and receiver.

-- Connect the equipment into an outlet on a circuit different from that to which the receiver is connected.

-- Consult the dealer or an experienced radio/TV technician for help.

Warning: changes or modifications not expressly approved by the party responsible for compliance could void the user's
authority to operate the equipment

Radiation Exposure Statement
This equipment complies with FCC radiation exposure limits set forth for an uncontrolled environment.
This equipment should be installed and operated with minimum distance 20cm between the radiator and your body.



TSCINBUNY



	0-0封面
	0-1资料
	0-2
	0-3
	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	12

